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Technical report

of Plate Loading Test (DIN 18134)

General Consultant ; SYSTRA

Supervisor ] o5 LSl g 3 plall dalall il

Contractor ! CIPPP LA U I S (R L

Project : Electric Express Train - g ) g Uadl

Sample : Crushed aggregate filter
St{307+420)to{307+440)

Stations : SE[306+030)to[306+050)
5t(308+880)to(308+910)

Date of Test : 1/12/2024

R-Code : 250-6
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Introduction:

The Plate Load test is designed to determina the vertical deformation and strength characteristics of soil
by assessing the force and amount of penetration with time when a rigid plate is made to penetrate the
sail,

The test to be carried out on the native soil according to German specifications DIN 18134,

Test methods :

1- The German standard DIN 18134 was applied to define the apparatus used, the loading system, fest
conditions, and procedure for plate load test.

2- Loading plates with a diamter of 600 mm have a thickness of 25mm and are provided with agually
spaced stiffners with even upper faces parallel to the plate bottom face 1o allow 300 mm plate to be
placed on top of it.

3- The loading system consisted of a hydrulic pump connecied to a hydrulle jack of 700 bar capacity,
which is capable of applying and releasing the load stages. i

4- The dial gavge used to measure the plate settlement has a resolution of 0.01mm and the lever ratio
was equal to 1.

5- The temperature at the time of the test was 257,

B- The plate was carried out on 2 native soil {sand-gravel], The test surface area was levelled and the
plate was bedded on this surface,

7= The hyrulic jack was placed on the middle of, and at normal to, the lcading plate beneth the reaction
Ipading system and securad against tiliting.

B- The reaction loading system was a heavey multi-purpose excavator [mere than 20 tan).

Description of exprement:

1- Loading, unkoading and reloading regims were applied according to DIN 18134 for the plate load test
to estimate the resilient modulus

2- Prior to the test, the force transeducer and dial guage were set to rero, after which a load was applied
corressponding to a stress of 0,01 MMN/mZ,

3- In the first loading cycle, the load was increased until a normal stress of 0.25 MN/m2 was reached,
and the loading increaement was 0.025 MN/mZ. The lcad was released in four stages.

4- Following unloading, a further second loading cycle was carried out, in which, the load was increased
anly to the penultimate stage of the first cycle,

A el (e mmobadry@yahoo.com VY e TVLLY VN8V Q0 B B ey bt p Ty g

CamScanner


https://v3.camscanner.com/user/download

5.N. 1741

ALBADRY CONSULTING

Geology Engineering and Quality Control
Dr. MOHAMED MOSTAFA BADRY
Phone.tel: 01090665097/01100214107

i:IIJw@Mil_‘Iﬁi

agadl dan g Lpustigh s A o

'BR! I-I-T"l‘i-‘llfl-‘lql“nlq'l':la

St(307+430)
09

Table 12 heasured valurs far frst losding o cde and anlonling cyole

gflemidnl ol
Leadimz stage Ao "":,‘.[n Mormal slrei () A% m° |baading plare
5 {mum|
] 1414 0845 (]
1 T 0425 0Li%
1 14,14 L] 030
] 11,31 0475 015
4 13.13 L 1a0 045
L] 3. _QI;_!IE 0.7
f 4243 L1%0 D.E1
] 49,45 01758 LAy
E L. 0300 |0
9 63153 135 F.E
T 0.7 L] 167
I [T ET Ik
12 49,4% 017s I.E5
13 3525 iz LT
14 2.2l LS Ll
15 LAld 05 %4
Tahle I Measuced vabars for seennd loadieg eyebe
i Srotlement ol
Landing siage no. Lead () gl kel o limufomg plate 8
kM LIMim2
{mm)
15 1404 RO0E L1
& X rl DOrs 105
7 T 05 L1l
18 FRE] B0TE .27
1% B3R &, |5} 1.3%
i __ 353 =] 145
] 44T 151 1.6l
11 4549 0178 L7
1} SE.5h 1,241 LT
4 Hn._ﬂ L1315 I_E-_
Table 3: Compitation of resulis
Farimiiors Ist Basdling evele Iml lawding eyele
160y ] MM i, 25} 0.250
iy ) 1.1 0911
a, i A Sim')) i1k 4,508
By (AT ) 1040 174
Err= 1.5 ' [ty o sl LM 110,TH
EvLEvl .73

,“I‘;ﬂ .J-"'i"'l.i'_b"-"-‘ mmhadw@v]hm(m AT AT AL RS TR TR RT LA ﬁ&jl“.ﬂ#m Eﬂ_lﬂ;ﬁﬂ_ﬁ

CamScanner


https://v3.camscanner.com/user/download

S.N. 1742

LﬁUMQJJQIHgEJ

ALBADRY CONSULTING
Geology Engineering and Quality Control 5 gadl dnucia g Al 5 Am gl gl
Dr. MOHAMED MOSTAFA BADRY o rlleas daaaf g LI gty

AR AR ARV IREE TR R TR

Phone.tel: 01030665097/01100214107

Stress (MM}
.10 3,13 .20 .25

Settlment (mm)

Su(307+430)

Fig. 1: Load-settormant curve, fitting curves acearding to Table 1 and Table 2 for the first and second loading cycles
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Fig. : Load-settiement curve, fiting curves according to Table 4 and Table § fof the first and secand loading cycles
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Fig. 3: Load-sstilamurt curve, filting curves according to Takle 7 and Table 8 for the first and second loading cyches
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Conclusions:

The present test resultswhich optained from the plate loading tests of the native soll on Crushed aggregate
filter layer of the electric express train project at location 5t(307+420) to (307+440) -5t{306+030) to

(306+050) - St{308+E80) to (308+910) in accourdance to the German standard , DIN 18134 are llustrated in
table 10.

Table 10 :Test results

Location Evi(MN/m®) | Ev2(MN/ m’) | Ev2/Ev1 ratio
5t{307+430) 64.34 110.71 1.72
St{306+040) 70.06 127.23 1.82
5t(308+500) 71.42 116.63 1.63
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Contractor | Orange for Import & Export and General Designer Company | (KK) Engineering
Company Contracting Com Consulting Office
ied b Hame Slgn Date/Serial Number | Time
55U
. 15-10-2023
Contractor | Eng: Mohamed Fathy c_‘!,.l'.u__,t_,f (OR-M.A 051) 09:30 AM
Received by Ed | e | oo [ | v | WM |
ER. Ergs Gabar isruhim MAR | 306 | ew | cs | 15 |10 | 23 | 09 | 30
311050 Dl e 5 Kp KiN Hoe
Wation Aelerenie Bepst Raferance For Kllameier point anly Start Km b used |
7 Work Adlivity
CopL-1 S Elarrsnl of Artheny
Description of Materials | Stockplle of Dolomitic Crushed Aggregates. (Filter Layer)
Location to be Usad Station 3064000
EZample only Yes Materials Type Filter layers
Data Sheet
Supplier HName Rateb peovided Yes attached
EARTHAWOREK SPECIFRCATIONS &
Reference in BoQl Specification TESTING REPORT (CE21-41.2]
VERSION 2 8Y OVECDHN GROUP
Prequalification Test Samples
reference Results Approved
Reference Photos o Other

Comments by: Eng. Hesham Sabry (KK}

Comments by: Eng. Gaber Ibrahim (ER)

ST el i Lelanadl sl sl 03 L1

[CEL) Ayl

Farall crhlpal Il dugllaall ol Guisd w3y 2

project specifications.

comments

1- All tests were carrled-out by by [Consulting
Engineer Bureau &Laboratories), Depended on
samples submitted by material engineer for both
contractor and and GARBE consultant.

2-Results report attached and acceptable with the

3-Final approval Is subject to :hm%:

APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R
Contractor Eng: Mohamed Fathy C‘;.’-"‘L‘"-—-LF 24-10-2023 A
aajac* Eng: Hesham Sabry - jﬁ?}p’f&ﬂ H
GARB** Eng: Ahmed Galal /
Employers : hi
bapl e Eng: Gaber Ibrahlm Al w.C
* Designer
- u;nmmm Cubsert only 24 \o-tols
Page Lody
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St J06+000

Type of sample  : Water Backfill

Delivery Date : 15-10-2023

Reporting Date  : 24-10-2023

Reporting No.  : 001

Sample No. : 01

Dear Gentleman,
Attached here with the Water Backfill delivered on 15-10-2023

Mateﬂnh test

1. Sieve analysis according to ASTM D-422,
2. Material finer than sieve No. 200 according ASTM D-1140.

3. Specific Gravity & Absorption according to ASTM C-127 & D 6473,
4. Los Anglos according to ASTM C-131,

Note: The sample was brought by the client to our laboratory and ihe laboratory is not
responsible for the way it is raken
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Company Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 306+000
Type of sample : Water Backfill
Delivery Date  : 15-10-2023
Reporting Date  : 24-10-2023
Reporting No.  : 001
Sample No. + 01

Resulis of sieve analvsis according to 22.
Sive S — o e
Mlim. P,
75 [E]1] 160 100
50 100 75 100
In 126 15 25
4.75 2. 0 10
0.075 1) 1] 5
110 |
10 —
%0
80
o
e -
ji=
0 = -
” =
0 -
10
o L —— e S =t
T S ol = — 5 0 100

Sieve Sire (mm)

- 0 Not Comply ) with specifications limits.
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Company Name : Orange Company
Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St, 306+000
Type of sample  : Water Backfill
Delivery Date  : 15-10-2023
Reporting Date  : 24-10-2023
Reporting No.  : 001
Sample No. : 01

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 0.7
Sieve Size 75 pM  (No.200)
3
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Location : St. 306+000
Typeof sample : Water Backfill
Delivery Date : 15-10-2023
Reporting Date : 24-10-2023
Reporting No. ;001

Sample No. : 01

Results of Specific Gravity and Absorption
of Course Aggregate

ASTM C127 & D 6473
Test Resulis
Bulk Specific Gravity (OD) 2.53
Bulk Specific Gravity (S5D0) 2.55
Apparent Specific Gravity. 2.65
Absorption % 5.0

Note:
» (OD) Refer to Oven Dry.

« (S5D) Refer to Saturated Surface Dry.
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Company Name : Orange Company

Project ¢ Electric Express Train, from Al Aln Sokhna to Marsa Matrouh
Location : 5t A06+000

Type ol sample  : Water Backfill

Delivery Date  : 15-10-2023

Reporting Date @ 24-10-2023

Reporting No. : 001
Sample No, + 01

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Resulis

Amount of loss by abrasion and impact (%)

Coarse aggregate 43

e According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
e Shall not exceed 45% (when Subjected to 500 revolutions)

The test results iwfﬁ..ﬂgl Comply ) with specifications limits.
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Company Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St J054+940 : 306+120
Type of sample  : Water Backfill
Delivery Date & 22-10-2023
Reporting Date  : 30-10-2023
Reporting No.  : 004
Sample No. : 02

Dear Gentleman,
Attached here with the Water Backfill delivered on 22-10-2023

Materials test

Sieve analysis according to ASTM D-422,
Material finer than sieve No. 200 according ASTM D-1140,

Specific Gravity & Absorption according to ASTM C-127 & D 6473.
Los Anglos according to ASTM C-131.
Organic Content according to ASTM D-2974,

o o o

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken.
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Company Name : Orange Company

Project
Location

Type of sample
Delivery Date
Reporting Date
Reporting No.
Sample No.

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

: St 305+940 : 306+120
: Water Backfill

: 22-10-2023
: 30-10-2023
: 004

: 02

Results of sieve analysis according to ASTM D-422.

Job specification Hmits
5";‘:;& Passing % (ASTM D-412)
Blim. Mlax.
75 [EE]] oo oo
30 100 73 100
10 21.5 15 25
4.75 0.2 i 10
0,075 0.1 0 -
im -----
100 = +—— = - =
" ==
p—
__h?ﬂ
L0 =
gm
40
30
20
10 =
=
.3p00T

Sieve Size [mm)

The mptmwﬁ@é&mply - 0 Not Comply ) with specifications limits.
", R e . e

e

e TP L PP

Signa
2
3 EI Malek El Afdal Street J:iiﬁ'hﬂdru? r
Zamalek, Cairo, palEH -t
Tel& Fax : 27367231 - 27363093 TYPIFAT « TYTIVIEY o palll +
www.cel-ggypl-com

CamScanner


https://v3.camscanner.com/user/download

SN - | S

Consulting Engineenng Bursaw & Leboratories
w‘ :!l}l.ﬁ:-ﬁ.ﬂw‘ Jﬂ‘-—n i

Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 305+940 : 306+120

Type of sample  : Water Backfill

Delivery Date 1 22-10-2023

Reporting Date  : 30-10-2023

Reporting No.  : 004

Sample No. : 02

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 0.1
Sieve Size 75 uM  (No.200) 7
3
3 El Malek EI Afdal Street bt el 5 7
Zamabek, Cairo. 302N - 2 Ih
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Company Name : Orange Company

Project + Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Location : St. 305+940 : 306+120
Type of sample : Water Backfill
Delivery Date : 22-10-2023

Reporting Date  : 30-10-2023

Reporting No.  : 004

Sample No. : 02

Results of Specific Gravity and Absorption
of Course Aggregate

ASTM C127 & D 6473
Test Resulis
Bulk Specific Gravity (OD) 2.53
Bulk Specific Gravity (SSD) 2.58
Apparent Specific Gravity. 2.68
Absorption % 2.18
Mote:
» (OD) Refer to Oven Dry.
o (SSD) Refer to Saturated Surface Dry.
4
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company Name : Orange Company

~ Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 3054940 : 306+120

Type of sample  : Water Backfill

Delivery Date : 22-10-2023

Reporting Date  : 30-10-2023

Reporting No.  : 004

Sample No. : 02

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%)
Coarse aggregate

3.3

¢ According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering

o Shall not exceed 45% (when Subjected to 500 revolutions)

The test results.is.( £

s

1 Comply - 0 Not Comply ) with specifications limits.
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 305+940 : 306+120

Type of sample  : Water Backfill

Delivery Date  : 22-10-2023

Reporting Date  : 30-10-2023

Reporting No.  : 005

Sample No. : 03

Dear Gentleman,
Attached here with the Water Backfill delivered on 22-10-2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according ASTM D-1140,

Specific Gravity & Absorption according to ASTM C-127 & D 6473.
Los Anglos according to ASTM C-131.
Organic Content according to ASTM D-2974,

Lh s bl Bl e

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is raken.
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Company Name : Orange Company

Project : Eleetric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St J05+940 ¢ 306+120

Type of sample  : Water Backfill

Delivery Date  : 22-10-2023

Reporting Date  : 30-10-2023

Reporting No,  : 005
Sample No. : 03

Results of sieve analysis according to ASTM D-422.

Jah specification lmibts
ET:':]M Passing % ———— (ASTM D-411)

Mim. Max,
5 100 100 100
50 100 75 100

10 20.8 15 15
4.75 1.2 0 M0

0.075 0.3 0 5

Sieve Sire {mm)

- 0 Not Comply ) with specifications limits.
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,-’IJCﬂmpan}‘ Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 305+940 : 306+120
Type of sample  : Water Backfill
Delivery Date  : 22-10-2023
Reporting Date  : 30-10-2023
Reporting No.  : 005
Sample No. « 03

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Resulis
Test (%)

Percentage of material finer than 0.3
Sieve Size 75 pM  (No.200) |

J L = B,
B ot S
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Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. 3054940 : 306+120

Type of sample  : Water Backfill

Delivery Date + 22-10-2023

Reporting Date  : 30-10-2023

Reporting No.  : 004

Sample No. : 02

Results of Specific Gravity and Absorption
of Course Aggregate
ASTM C127 & D 6473

Test Results
Bulk Specific Gravity (OD) 2.52
Bulk Specific Gravity (S5D) 2.56
Apparent Specific Gravity. 2.67
Absorption % 2.22

MNote:
» (OD) Refer to Oven Dry.

. {SE%;W to Eaturated Surface Dry.
. T 'r ‘W-I‘I|
s ._.u -t I|-.._-.-\..:| | LT - '-\.I
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Zompany Name : Orange Company

project t Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 3054940 : 306+120

Type of sample  : Water Backfill

Delivery Date = 22-10-2023

Reporting Date  : 30-10-2023

Reporting No.  : 005

Sample No. : 03

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%)

Coarse aggregate 34

» According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
« Shall not exceed 45% (when Subjected to 500 revolutions)

B P
The test resulls’

il

e 1

Signature /(4

Y
5
3 E1 Mabek E1 Afdal Streei Jadldllh s
Zamabek, Carn. m Lald -l
Tel& Fux : 27367131 - 27363093 | IYPAT AT = TYPIVIT ¢ pulT + gyl
LT sy www.cel-egypl.com

CamScanner


https://v3.camscanner.com/user/download

—___ CEL

Conaulting Englnoocrng Bureaws & Lesboratoros
ff' I P - T LT T

Company Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. J06+100

Type of sample  : Water Backfill

Delivery Date  : 04-11-2023

Reporting Date  : 11-11-2023

Reporting No.  : 003

Sample No. : 01

Dear Gentleman,
Attached here with the Water Backfill delivered on 04-11-2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according ASTM D-1140.

Specific Gravity & Absorption according to ASTM C-127 & D 6473,
Los Anglos according to ASTM C-131.
Organic Content according to ASTM D-2974.

Viod Wb —

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken,

3 El Malek El Afdal Street dadbr e 2 r
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: Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 5t. 306+100
Type of sample  : Water Backfill
Delivery Date : 04-11-2023
Reporting Date  : 11-11-2023
Reporting No.  : 003
Sample No. : 01
Resulis of sieve analysis according to AS D-427.
Job specification Hmii
ST::‘:“ Passing % {(ASTM n:"u}m :
__Min. Max,
13 100 100 100
50 100 75 100
10 103 15 5
4,75 1.4 0 0
0.075 0.4 0 5
110 - -
100 = E HE e H ; > '.é
90 —= - = e E— 457 =
== = 7
70 =i FarAas
Ly == =
E == =S5 ==
=rrcss=s=—==—xc i
Hl = —=== =t
—— e — — =17 TEH
W=t iertmie
:n I — - - - 4 I I
= : i - e
0= ;
L e ———
ST = ==0l1 SRR =0
Sieve Size {mm)
i
The lmi,:&s;ﬂu"ﬁ - mply - o Not Comply ) with specifications limits.
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smpany Name : Orange Company

Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Location : St. 3064100
Type of sample  : Water Backfill
Delivery Date  : 04-11-2023
Reporting Date @ 11-11-2023
Reporting No.  : 003

Sample No. : 01

Materials finer than 75 um (no.200) sieve

by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 0.4
Sieve Size 75 pM  (No.200)
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gmpany Name  : Orange Company
ﬁiwnjc-cl : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St 306+100
Type of sample  : Water Backfill
Delivery Date : 04-11-2023
Reporting Date  : 11-11-2023
Reporting No.  : 003
Sample No. : 01

Results of Specific Gravity and Absorption
of Course Agqreqgate

ASTM C127 & D 6473
Test Resulis
Bulk Specific Gravity (OD) 2.59
Bulk Specific Gravity (S5D) 2 65
Apparent Specific Gravity, 2.76
Absorption % 2.31

Note:
+ (OD) Refer to Oven Dry,
* (SSD) Refer to Saturated Surface Dry,
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ny Name : Orange Company

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
ocation : 5t 306+100

Type of sample  : Water Backfill

Delivery Date  : 04-11-2023

Reporting Date  : 11-11-2023

Reporting No.  : 003

Sample No, : 01

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results
Amount of loss by abrasion and impact (%) i
Coarse aggregate 3.

* According to Project Specs:

The amount of loss by abrasion and impact for moderate weathering
» Shall not exceed 45% (when Subjected to 500 revolutions)
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Company : Orange Construction,

Project : Elaciric Express Train, Al Ain Sokhna lo Marsa Matrouh Priority

Sector (4] - Wadi El Natroun to Borg Al Arab,
Subject : Datermine the deformation and strength characteristics of soil by the plate
loading lest according specifications DIN 18134:2012-04 and project requirements.
Test Location: Statlon (305+940 to 306+120)
Test Date : DEM1/2023

Repot Date  : 06/11/2023

Type of soll ! ===
Test level : fill filter

Report Mo. @ 003:005

Dear Gentleman,
According to the above mentioned subject the test performed as follows -

Apparatus
Loading plates consists of plates with 300 mm diameter

The thickness of plaies 30 mm

Dial gauges with accuracy 0.01 mm fo measuring the setilement

Steel siraightedges with magnelic suppors lo fixed the dial gauges

Hydraulic jack with pump fo transfer reactive loads to the loading plates

Dial indicator measuring device with scala capacity 700 Bar (Enerbac)
Reaction loading system by roller compacior with weighl approximately 15 ton,
Calibration ceriificates are attached.

Test Procedure

. Clean the ground on {85t ares (o the reguired level with undisturbed sod
. Insiall pading plate 300 mm diameter, hydraulic jack and 3 dial gauges
. Pric to starting the test applied preloading about 30 seconds.

The sirain gauge and the dial gauge shall be 81 o zero

, For a B00 mm leading plate, the limit values ane § kglem?
. The load shall be applied in $ix stages, in approximately equal increments, undil the required

maximum normal stress ks reached.
Each change in lead (from stage to stage) shall be completed within one minute
The locad shall be released in 2 slages, 1o 50 % , 25 %, and approximately 2 % of the maxdmum load,

8, Following undoading, a funher (27 loading cycle shall be camied out, in which, however, the load is to

be increased anly io the panullimale stage of the first cycle (so thal the full load Is not reached],

10, Al each stage the had ghall be makntained until tha rate of setiement of the plate becomes

le=s than 0.02 m
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11. Remove the Ci=L i O
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Report

1. Evaluation and representation of results
2. Load Settlement curve
3. The test report content the following:-
location of test site - Dimension of loading plate
Measuring device used - Type of soil
Type of Bedding material balow the plate -Weathering condition
Time and date of measurements - Unusual observation made during test
Dial gauge reading and corresponding normal stress - Loading-settlement curve
Description of the soil condition below the plate after testing

Report
« Type of Soil : fill filter
+ Job Requirement : —--—

- T:.rpa of buddlng rnalerrul I:rulml-' lh& p!al-u Halunﬂt Enll
- Weather condition Partty Sunny
- Plate Diameter (mmi) 300
- dale of measurement 05M1/2023
- Unusual ohservation made during test NO
- Description of the soll conditions below the plate after testing | No deformation

valuati d rese io
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Company Name : Orange Construction,
Project = Elschric Exprass Trals, A Aln Sobhas b Mares Malresh Pricrisy Sscior (4) - Wil E] Mairsss be Borg &1 Arsb.
Tesl Data P OST12023
report date FOET12023
Loestion : Blatlon 305+080
Test No. o)
Nonrepetitive Static Plate Load Tests of Soils Data sheet
DIN 18134
Loading Stage (1]
Loading | Siress Bial 4 Settlernent Disl -2 Satilement Dial 3 Settlement
“.B.u;m! mm Fim im
] 0.00 20.00 0.00 20.00 0.00 .M 0.00 0.00
1 083 | 1981 0.19 1973 0.27 13.76 0.24 023
F] 1.67 19.63 0.37 19.12 0.78 19.33 [Xii 0.54
3 2.50 16,37 0.63 1868 1.32 1865 1.35 140
4 3.3 18.16 .84 1815 1.B5 1231 1.78 1.49
5 4,14 1895 1.05 17.65 2.35 1770 2.3 1.90
] 500 16860 1.20 17.05 2.95 17.08 202 2.36
load 1
|
. Siress Dial 1 Settloment Diad 2 Sottlemant Disd 3 Battlamani -
Kglcm2 mm mm mm =
1 .00 13.80 1,30 17.05 285 17.08 282 235
2 2.50 18.91 1.09 1711 2,89 17.15 2,85 228
3 1250 | 18.98 1.04 17.28 272 17.47 2.53 210
4 0,05 15,16 i0.84 17,67 2.33 17.85 215 1.7
Load
5
Loading Siress bisi 4 Setitlament Dinl 2 ettlement Dial 3 Settlemeni Mg
Kglem? i i i
1] 0.83 _19.05 0.95 1757 248 17.75 2325 1.89
1 1.87 1685 1.15 1731 169 1765 34 2.08
2 2.50 IR0 1. 17.20 .80 1745 .55 2.18
3 333 18.75 1.25 i7.08 282 1731 78 2.32
4 4.17 18.68 1.32 18,92 .08 16.54 .02 2.47
i L ‘\\
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Company Mama ! Orange Construction.
Praject ¢t Elesire Exprass Tradn, &l fin Sskhea to Marss Matrogh Priogty Sacssr (4] < Wadl E| Mairsun ts Bang Al Arai,
Test Date + 081101023
report date : DEM 112023
Location : Statbon J0E+OTO
Test Ho. 02
Nonrepet Plate Load Tesis of § Data sh
DIN 18134
Loading Stage (1)
Betite
Loading | Stress Bl Setilement Dial 2 sl vk 4 Setilement Aiariige
Hglcm mem mm Fram
[ 000 | 2000 0.00 20.00 0.00 .00 0.00 0.00
1 [EE 19,85 .15 1877 0.23 15.7 0.25 .21
2 167 19.60 044 EEL] 0.62 15.2 0.73 .58
3 250 1239 0.6 1885 1.18 15.67 1.33 1.03
4 333 1859 1.31 18 45 1.58 18.21 173 1.68
5 4.14 12.23 1.77 18.10 _1.50 17.75 2.25 1.67
& 5.00 17.81 2.19 17.75 2.35 1782 168 2.37
Unlaadin {1
Eiress Seitlement Betile
Loading Dial 1 pigt 'y | DNESREE | gty || e
Kglemi mm (] mm ki:
1_ 5.00 17.81 2.18 17.75 2,2! 1132 2.68 237
z 250 17.90 10 1783 2.18 17.43 257 228
3 1250 | 1198 2.02 1754 2.06 1750 2AT 218
4 005 1843 1.57 1835 1.7 1752 218 1.83
| Loading | Stress Dial 1 Settlament Sk Sattlernant Dial 3 Sefflemant F
Kglemd mim L] mm -
1] 0.63 18,35 168 18.11 1.89 17,70 2.30 185
i 167 18.77 1.73 1798 2.04 17.64 1.36 204
2 250 1h1& 1.82 1785 2,15 1750 241 213
3 333 1802 .08 irm 2.7 17.50 2.50 235
4 417 17.49 | 218 1766 L] 17.59 281 2.37
-n-"-'"“-_"
2 LB
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Company Hama i Orange Construction.

Project ! Eletiric Esprana Trabs, Al &n Sckhea to Marss Matroch Priceity Sectar (4] - Wil B Habroun e Borg & A,
Text Date 1 05112023
report date : 06112023
Locatkon : Statlon 306+100
Test Mo, :03
Monrepetfitive Stalic Plate Load Tests of Solls h
DIN 18134 she
Loading Stage (1)
Satilamant
Stress olal { Sattlemend Dlal 2 atilama miad 4 Sattlement Rrarngn
Kglemi mrm mm mim
[1] 0,00 20,00 0.00 20,00 0.00 20.00 0,00 0.00
0.8 19,78 022 (D 0.28 19,71 0.29 [
2 A7 19.64 0.35 1842 0.58 19.10 0.90 0.61
F] 2.50 18.15 0.65 1851 1.07 18.40 1.60 117
4 333 | waz 1.18 1.55 18.08 1.92 1.55
5 414 1840 1.60 12.00 1.58 17.50 2.10 1.60
[ 5,00 18.10 1.80 17.80 2.4 17.62 2.38 218
a
Stress Setilement Sattlemant Sattlemani
Loading Dial 1 Dial 2 Dial 3 Avera
Kglemd mim mm mm it
1 500 1810 180 17.80 2.20 17.62 238 215
] 250 1812 1.78 1785 215 1772 228 207
E 1.250 1645 1.55 17.53 207 1756 214 162
4 .05 1B87 1.13 1815 1.85 18,18 1.84 1.61
tage (2
Biress Diad 4 Setilamant Dial 2 Sptilement i A Sattlament | =
Hifr.m.‘l mem mm ram
] (1] 18.80 1.20 18.06 184 1805 1.85 1.70
1 1.67 1864 1.36 17.95 2.05 17.55 2.08 1.82
i | 250 1843 1.51 17.85 215 17.85 214 1,91
3 23 1218 1.82 171 226 1T 228 21
[ 417 18.02 1.88 17.63 __aar 17.62 2.38 a4
i _-l-r-"—'—-——-n
- l._lH-
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